s=amranas. FCC RF Test Report Report No. : FG231203B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

5.25

6.32

6.41

6.49

PASS

LTE Band 41 / 20MHz

Middle Channel / Full RB / QPSK

Spectrum

RefLavel 26.00 dom  Offset &.00 db
Att 30 0B AQT

2 ms @ RBW 20 MHz

0.01

lcF 2.593 cHz

Maan Pwr + 20.00 dB

Mean

Complementary Cumulative Distribution Function
pPeak | crest |

samples: 130000

Trace 1 [ 21.05 d&m

27,26 dém 6.21 dB

0.1% |  0.019% |
5.25 dB 5.86 dB
W

Date: 16 MAR 2022 23.28:52

Middle Channel / Full RB / 16QAM

Spectrum
Ref
Att 30 0B AQT

&

el 26.00 d8m _ Offset .00 db

2 ms @ RBW 20 MHz

0.01

lcF 2.593 cHz

Maan Pwr + 20.00 dB

Mean

Poak

Complementary Cumulative Distribution Function
| crest | 10%

samples: 130000
0.1% |  0.019% |

Trace 1 [ 12.85 dém

7.52 dBm 7.66 dB 3.26 dB

6.32 dB 6.87 dB

Date: 16 MAR.2022 2331:26

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number : A197 of A221
Report Issued Date : May 06, 2022
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG231203B

Middle Channel / Full RB / 64QAM

Spectrum -
Ref Level 26.00 dém Offset 6.00 di
att 3008 AQT  pms @ RBW 20 MH:

[@15a View

|
T
0.1 e
o
S
0.01 -
&Y
E-0. =
b
\
S
E-0: 3
E-0 |
|CF 2.593 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | pPeak | crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.05dém 2673 dém 7.73 db 3.15 d8 5.16 dB .41 b 7.16 dB
U ] [T

Date: 16 MAR 2022 23.31:59

Middle Channel / Full RB / 256QAM

Spectrum vy
Ref Lavel 26.00 Gam  OF=st 500 46
att 3008 AQT  pms @ RBW 20 MH:

@153 view

= |
-]
0.1: - e
I Z
0.01 -
5
s
A'\
1E-0 3
E-O! \,
|CF 2.593 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | pPeak | crest | 10% | 104 | 0a% | 0019 |
Trace 1 17.05 dBm 24,79 dBm 7.73 db& 3.16 dB 5.22 dB 6.439 dB 7.25 dB
] ] Wi e
Date: 16 MAR.2022 23.32.24
Sporton International Inc. (Kunshan) Page Number 1 A198 of A221

TEL : +86-512-57900158 Report Issued Date : May 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01
FCC ID : 2AFZZ1216U



s=amranas. FCC RF Test Report Report No. : FG231203B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 20MHz

Mod. QPSK 16QAM

Middle CH 19.06 18.74

Spectrum vy Spectrum vy
Ref Level 2600 dém Offset 6.00 dB & RBW 300 kHz Ref Level 26.00 d8m Offset 6,00 dB & RBW 300 kHz
S S0d8 SWT 18.9ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  18.9p5 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
- Mi[1] 13.56 dém - Mi[1] 15.14 dém
20 dém 1) 2.5886440 GHZ 20 dam il 2.5846080 GHz
. .- B 26.00 dp| ) X . LndB R 26.00 dp|
10dan 7 = 2l 19.061000000 MHz 10.dan i aava e S ) 18741000000 MHz
/ « | 135.8 ] Q factor 137.9
0 dém i t 0 dbm i
i i i | J
10 + 10 T :
/ \ ) i
\ / |
20 . -20 7 T
a0d | | a0 o ! | o
V) AL oY A ST proafind foartes? VN R i
-an a0
s0d S0 d
&0 -60
70 d 70 df
CF 2.599 GHz 1001 pts Span 40.0 MHz CF 2.598 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result
M1 1 2.588644 GHz 13.58 dBm ndB down 19.061 MHz M1 1 2.584608 GHz 13.14 dém ndB down 18,741 MHz
T 1 2.58349 GHz -12.21 dém nde. 26.00 d& T 1 2.583609 GHz -12.70 dém nde. 26.00 d&
T2 1 2.60255 GHz -12.34 dam Q factar 135.8 T2 1 2.602351 GHz -13.13 den Q factar 137.9
g v v v
JL J GRRRRANED e L I J GRRRRANED e
Date: 16.MAR 2022 23:30:33 Date: 16 MAR 2022 23.30:56

Sporton International Inc. (Kunshan) Page Number 1 A199 of A221

TEL : +86-512-57900158 Report Issued Date : May 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : 2AFZZ1216U



s=amranas. FCC RF Test Report Report No. : FG231203B

Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)
BW

20MHz

Mod. QPSK 16QAM

Middle CH 17.90

17.86

Spectrum vy Spectrum vy
Ref Level 2600 dém Offset 6.00 dB & RBW 300 kHz Ref Level 26.00 d8m Offset 6,00 dB & RBW 300 kHz
o At S0d8 SWT 18.9ps @ VBW 1MHz  Mode Auto FFT o At S0dE SWT 18.09ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
- Mi[1] 15.22 dém - Mi[1] 12.63 dém
20 dém u 2.5886440 GHz 20 dam - 2.5939990 GHz
T 2 . ' 241
A M A CCBy T2 17.902097902 MHz 1 ¥ Oct By T2 17.862137862 MHz
10 den f", oA SNV S AL 2 10 dBn et =Rl A L
\ [ |
0 dém ‘. : 0 dbm :
104 1 L 104 ! LS
\ / \
20 I 1 20 |
7
/ | |
20 o il 30 e = f \
AN\ A "‘u L1 LI r~nn, W, INA Y
_an r 40
s0d S0 d
60 -60
04 70 d
CF 2.599 GHz 1001 pts Span 40.0 MHz CF 2.598 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 2.588644 GHz 13.22 dBm M1 1 2.593999 GHz 12.63 dém
T 1 2.584048 GHz 10.32 dém Oce Bw 17.902087902 MHz T 1 2.5840888 GHz 7.93 dbm Oce Bw 17.862137862 MHz
T2 1 2.601951 GHz 9.04 dam T2 1 2.601951 GHz 7.93 dar
L JL J GRRRRANED e L I J GRRRRANED e
Date: 16.MAR 2022 23:30:14 Date: 16 MAR 2022 23.31:16

Sporton International Inc. (Kunshan) Page Number 1 A200 of A221
TEL : +86-512-57900158

Report Issued Date : May 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01
FCC ID : 2AFZZ1216U




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

* :E' Spectrum #
Ref Level 25.00 dbm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset §.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgPur
— i | SPURJRHE OHBEKABS_ PABS
20d lI_‘P"!lll Gheck PAES 2U aBMm —
e _BPURIOUS_|INE_ABS Line _ FIIRIH 15_| INE_ABS | PARS
10 dBm ‘ | 10 dBm f
l ||
0 d&m \ o J
de
10 dBm 10 \—|
-20 dBm l ] ‘IJ. -20 dem—j |
SPURIOUS_LINE_ABS_ 30
=30 uBii \
Il
-40 dam | | |
”‘ -50 dem I L ;
-50 der, R T EYPEIER I e
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit 2,685 GHz 2,690 GHz 100.000 kHz 2.68965 GHz 20.96 dBém -9.04 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,48996 GHz -28.46 dBm -3.46 di 2,650 GHz 2,681 GHz 100.000 kHz 2,65000 GHz -14.46 dBm -4.46 dB
2.490 GHz 2.495 GHz 1.000 MHz 249493 GHz -17.71 dBm ~4.71 dé 2.691 GHz 2,695 GHz 1.000 MHz 269149 GHz -18.20 dém -8.20 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -17.82 dBm -4.82 dB 3,605 GHz 2.606 GHz 1.000 MHz 2.69511 GHz -24.82 dBm -11.82 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 20.78 dBm -9.22 d& 2,606 GHz 2,715 GHz 1.000 MHz 2.69623 GHz -33.64 dim -B.64 dB
\
] ] )il ) ]

Date: 16.MAR 2022 21:19:29

L

Date: 16.MAR 2022 21:45:.48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 21:31.07

Date: 16.MAR 2022 21:35:10

P um ﬂg‘ Spectrum u_?
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
) SPURIGHIE CHBEKABS bAES
20 ghimit ¢ heck PAES o mi}w»’(ﬂhbsh - b A‘
ine _bPURIOUS_| INE_ABS PAES Line _§PURIO[IS_| INE_ABS_] PARS
10 dBm 10 dém
0 dey dB
J o
-10 dBm ( 10 l \—|
50 de
-20 dom l ] 20 L. T
SPURIOUS_LINE_ABS l 30 de
SPURIOUS_LINE_ABS_ “
40 dB: "“‘m_ "
J o, J
i 50 dm hii -
-60 derr
-70 dem
-70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 GHz | | |5 o ions
Spurious Emissions Range Low Range U RBW Freguenc: Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs__| Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2,68740 GHz 7.49 dBm -22.51 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49017 GHz -32.90 dBm -7.90 d8& 2,680 GHz 2,691 GHz 100.000 kHz 2,69000 GHz -26.28 dém -16.28 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -16.41 dBm -3.41 dB 2,601 GHz 2,695 GHz 1.000 MHz 269112 GHz -17.50 dém -7.50 dB
2,495 GHz 2.496 GHz 50.000 kHz 2.49551 GHz -28.78 dBm -16.78 d& 2,695 GHz 2.696 GHz 1.000 MHz 2.69537 GHz ~27.84 dbm 1484 dB
2,496 GHz 2.501 GHz 100.000 kHz 2,50046 GHz 7.60 dBm -22.40 dB 2.696 GHz 2,715 GHz 1.000 MHz 2.60805 GHz 232,10 dBm Z7.10 dB
)
Il ( ) ] a ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number

1 A201 of A221

Report Issued Date : May 06, 2022

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum  # u_?
Ref Level 25.00 dbm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset §.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPur
imi | SPURIGHIG OHBIEK ABS _ PABS
20d lI_‘P"!lll Gheck 2U aBMm E
e _BPURIOUS_|INE_ABS ﬂ Line _ rxumfr 15_| INE_ABS | PARS
|
10 dem 10 dem I \
0 dém l ode j‘ T
\ -
-10 dBm | 10 \—|
-20 dBm l | -20 dBm— |
SPURIOUS_LINE_ABS_ n 30 dey
=30 uBii h
o L MU 4
bl P | IENAIT
I -50 dem P— T - : ;
-50 dBm TR O (N1 0 O PO PP 12 P9 it
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Fregquency | Powerabs | ALimit 2,685 GHz 2,690 GHz 100.000 kHz 2.68965 GHz 20.49 dBém -9.51dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49007 GHz -28.27 dBm -3.27 de 2,650 GHz 2,681 GHz 100.000 kHz 2,65000 GHz -14.43 dBm -4.43 dB
2,490 GHz 2.495 GHz 1.000 MHz 249484 GHz -18.76 dBm -5.76 d& 2.691 GHz 2,695 GHz 1.000 MHz 2,69112 GHz -18.73 dém -8.73 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -18.92 dBm -5.92 d& 2,605 GHz 2,696 GHz 1.000 MHz 2,69508 GHz -25.09 dém -12.00 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49637 GHz 19.84 dBm -10.16 dB 2,636 GHz 2,715 GHz 1.000 MHz 2.69618 GHz -29.68 dim -4.68 dB
—_—

]" 1

Date: 16.MAR 2022 21:20:48

I

Date: 16.MAR 2022 21:44:28

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16 MAR.2022 21:29.48

Date: 16.MAR 2022 21:36:30

* || Spectrum ?
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
) SPURIIE CHBEK ABS SARS
20 ”H‘L‘m (KhP.r:k ‘ ‘ PASS o m{}w»’(imbsh - F .-x‘r
ine _BPURIOUS_| INE_ABS PAES ine _§PURIO[IS_|INE_ABS_] PARS
10 dBm 10 dBm:
S s '
B h|
0 d8 il
[ ||
-10 dBm J 10 \l \_|
a8
-20 dem l 20 I
SPURIOUS_LINE_ABS_ . ‘ -30 dBm—
=3 uBiil L
40 dB il
40 dom me‘* b
-50 den ;
-50 dBm
sln]
-60 derr
-60 dBm
-70 den
70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 6Hz | | [Spurious Emissions
Spurious Emissions Range Low Range U RBW Freguenc: Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |_Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2,68819 GHz 7.04 dBm -22.96 dB
2,475 GHz 2.490 GHz 1,000 MHz 2.49047 GHz -28.65 dBm -3.66 d 2,680 GHz 2,691 GHz 100.000 kHz 2,69001 GHz -27.62 dém -17.62 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49462 GHz -23.22 dbm -10.22 d& 2,601 GHz 2,695 GHz 1.000 MHz 2,69288 GHz -17.88 dBm -7.88 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49592 GHz -30.02 dBm -17.02 dB 2,695 GHz 2.696 GHz 1.000 MHz 2.69500 GHz ~25.37 dbm 12.37 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49653 GHz .28 dBm -23.72 dB 2.696 GHz 2,715 GHz 1.000 MHz 2.69505 GHz 232,74 dBm 774 dB
T
I ( X ] ¢ -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number

1 A202 of A221

Report Issued Date : May 06, 2022

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

N o
spectrum @ | Spectrum A
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
=— | SPURIRHE OHBEKABS _ PABS
20d ll'r‘“" Gheck 2U aB(n =
ihe _BPURIOUS LINE_ABS Line _ mlmﬁ 15_| INE_ABS | PARS
10 dem 10 dem r
B
0 dem o j‘
de
-10 dBm -10 i \_I
20 de b
20 dm 0 ‘f ”" [
SPURIOUS_LINE_ARS_ -30 de i
=30 uBii
-40 dBm Mi’m
‘ -50 dem
-50 dBm
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit 2,685 GHz 2,690 GHz 100.000 kHz 2.68966 GHz 18,75 dém -11.25dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49023 GHz -36.80 dBm -11.80 dB 2.680 GHz 2.691 GHz 100.000 kHz 2,6%001 GHz -15.77 dém -5.77 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49478 GHz -16.70 dBm -3.70 d& 2,601 GHz 2.695 GHz 1.000 MHz 2.69134 GHz -16.63 dBm -6.63 dB
2,495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -20.86 dBm -7.66 dB 2,605 GHz 2.696 GHz 1.000 MHz 2.69510 GHz -31.79 dém -18.70 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49632 GHz 18.47 dBm -11.53 dB 2,636 GHz 2,715 GHz 1,000 MHz 2.60616 GHz -30.11 dam ~14.11 dB
]" T —_—
( Il J ]

Date: 16.MAR 2022 21:2210

Date: 16.MAR 2022 21:43:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 21:26113

Date: 16.MAR 2022 21:37:51

Spectrum @ (| Spectrum by
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avapwr
20 ghimit ¢ heck PASS _jﬁggw%lmygh#h_ paks
ine _BPURIOUS_| INE_ABS PABS Line _$PURIO[IS_| INE_ABS_| PARS
10 dBm 10 d8m
0 d8 Pr-an bty dB prinesy
{ ||
-10 dBm , 10 \ \—|
50 da "
20 dem l | | 20 L I
SPURIOUS_LINE_ABS_ |l i| ‘ J 30 dB "
=3 uBiil
40 dey ,,,JL -0 de g™
- m
it 50 dB kb,
-50 dBm b
-60 dBn
-60 dBm
-70 den
70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 6Hz | | [Spurious Emissions
Spurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |_Powerabs__| Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 268588 GHz 5.21 dBm -24.70 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,49036 GHz -29.27 dBm -4.27 de 2,690 GHz 2.691 GHz 100.000 kHz 2.69008 GHz -26.99 dém -16.99 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -15.42 dBm -2.42 d8 2,601 GHz 2.505 GHz 1.000 MHz 2.60141 GHz -18.52 dBm -8.52 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49583 GHz -31.00 dBm -16.09 d& 2.695 GHz 2.696 GHz 1.000 MHz 2.69508 GHz 25.70 dBm “12.70 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49065 GHz 5.34 dBm -24.66 dB 2,606 GHz 2.715 GHz 1.000 MHz > 69809 GHe 3351 dBm 851ds
T
I - ( ) ] 1 =

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A203 of A221
Report Issued Date : May 06, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m

pec

Spectrum #

Ref Level 25.00 dbm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset §.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPur
= | SPURIGIE CHBEKABS_ pAlS
20 UEH‘“" Gheck 2U aBMm E
ine BPURIOUS_JLINE_ABS Line _: I1S_) INE_ABS | PARS
10 dem 10 dem
0 dem
-10 dBm
-20 d8m l
SPURIOUS_LINE_ABS_ Il
=3 uBiil
-40 dBm
|| - Il
| ” v ok " |- "
-50 dBm 1| o P FYAN
-60 derr
-60 dBm
-70 dBry
70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,501 GHz | | |5 mor e e
Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit
Range Low RangeUp | RBW | Frequency PowerAbs |  Alimit 2,685 GHz 2.500 GHz 100.000 kHz 2.68966 GHz 16.29 dBm -13.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -33.54 dBm -8.54 de 2.690 GHz 2.691 GHz 100.000 kHz 2.69003 GHz -17.11 dBm -7.11dB
2,490 GHz 2.495 GHz 1.000 MHz 249452 GHz -17.38 dBm -4.38 d& 2.691 GHz 2,695 GHz 1.000 MHz 2,69113 GHz -19.17 dém -9.17 dB
2,495 GHz 2.496 GHz 50.000 kHz 2.49580 GHz -22.11 dBm -9.11 dB 2,695 GHz 2,696 GHz 1.000 MHz 2,69500 GHz ~24.68 dém “11.68 dB
2.496 GHz 2.501 GHz 100,000 kHz 2.49637 GHz 15.82 dém -14.18 dB 2,696 GHz 2,715 GHz 1.000 MHz 2.69631 GHz -31.02 dim -6.03 dB
—

]" 1

Date: 16, MAR 2022 21:23:31

( I

Date: 16.MAR 2022 21:41:46

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

|| Spectrum ?
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
) SPURIIE CHBEK ABS SARS
20 ghimit ¢ heck PAES o mi}w»’(ﬂhbsh - F A‘
ine _BPURIOUS_| INE_ABS PAES Line _§PURIO[IS_| INE_ABS_] PARS
10 dBm 10 deém:
- e,
0 dem [ ] l
dB
10 dBm | 10 \ \_|
20 dBm l . I .20 dB e |
SPURIOUS_LINE_ABS_ ‘ -30 dBm—
=30 uBii
-40 de
<o ) -
-50 dem
-50 dBm = ...H“‘MM
-60 derr
-60 dBm
-70 den
-70 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | | [Spurious Emissions
Spurious Emissions Range Low Range U RBW Freguenc: Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy Power Abs_| Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 268725 GHz 3.64 dBm -26.36 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,48998 GHz -33.85 dBm -8.86 d8 2,680 GHz 2,691 GHz 100.000 kHz 2,69017 GHz -28,04 dém -19.04 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -18.60 dBm -5.60 d& 2,601 GHz 2,695 GHz 1.000 MHz 269131 GHz -17.85 dBm -7.85 dB
2,495 GHz 2.496 GHz 50.000 kHz 2.49587 GHz -32.99 dBm -19.99 d8 2,695 GHz 2.696 GHz 1.000 MHz 2.69536 GHz Z29.11 dBm Z16.11 dB
2,496 GHz 2.501 GHz 100.000 kHz 2,49841 GHz 3.11 dBm -26.89 dB 2.696 GHz 2,715 GHz 1.000 MHz 2.69528 GHz 35.86 dBm Z10.86 dB
)
I ( X ] ¢ -

Date: 18 MAR.2022 21:24.52

Date: 16.MAR 2022 21:39:11

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A204 of A221
: May 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.00 dém Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

20 uhli_p\il Fheck
ine _§PURIOUS_| INE_ABS
10 dBm
0 dem
-10 dBm
-20 dBm
LINE_ABS_

SPURIOUS_
=30 uBii

1

-40 dBm

}

LTy,

IR

]’r 1

Date: 16.MAR 2022 21:47-10

-60 dBm

70 dBm

Start 2.475 GHz 8004 pts Stop 2.506 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

2.475 GHz 2.490 GHz 1.000 MHz 2.48073 GHz -30.90 dBm -5.00 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49500 GHz -16.57 dBm -3.57 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -20.42 dBm -7.42 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 20.58 dBm -9.42 dB

Spectrum

Ref Level 25.00 dém  Offset §.22 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
| SPURIGHIG OHBIEKARS _ PABS
20 asm
Line _$PURIOUS_ Ir\r,AﬁR, PARS
10 d8m
I
wou Jffﬂh
-20 d —H
30dB i
A W.*L \ ‘
-50 deft U'UJ ‘HJ‘ "” !U !Al !..MUL Ll
-60 derr
-70 dBry
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
2,680 GHz 2,690 GHz 100,000 kHz 2,68941 GHz 21.07 dBm -8.93 dB
2.690 GHz 2.691 GHz 200.000 kHz 2,69001 GHz -15.64 dém -5.64 dB
2.691 GHz 2,695 GHz 1.000 MHz 2.69114 GHz -16.58 dBm -6.58 dB
2,605 GHz 2,700 GHz 1.000 MHz 2,69518 GHz -26.56 dém -13.56 dB
2,700 GHz 2,715 GHz 1.000 MHz 270174 GHz -37.52 dim -12,52 dB

Il J

Date: 16.MAR 2022 22:08:34

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 21:56:36

Spectrum @ (| Spectrum by
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
) SPURIIE CHBEK ABS SARS
20 ghimit ¢ heck PASS o mi}w»'(ﬂhysh - F A‘
ine _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 d8m
. . N [ s e e e
0 dBm f ‘ 1 ]
a8 |
-10 dBm ’ ‘ 0 l‘ 1
a8
-20 dem I
SPURIOUS_LINE_ABS_ J l. 30 dB
=3 uBiil
-40 dB "
-40 dBm g — -
da .
e -50 derm
-60 dBn
-60 dBm
-70 den
70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 6Hz | | [Soirious Emissions
Spurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2,68720 GHz 4.34 dBm -25.66 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,49014 GHz -31.48 dBm -6.48 d& 2,690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -25.82 dém -15.82 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49447 GHz -24.76 dBm -11.76 de 2,601 GHz 2.505 GHz 1.000 MHz 2.69106 GHz -21.92 dBm -11.93 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -35.32 dBm -22.32 dB 2.695 GHz 2.700 GHz 1.000 MHz 2.69506 GHZ 26.86 dbm ~13.86 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.40058 GHz 4.12 dBm -25.88 dB 2,700 GHz 2.715 GHz 1.000 MHz > 70078 GHe 32 70 dBm T70de
T
Il - ( ) ] 0 ]

Date: 16.MAR 2022 21:57.56

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A205 of A221
Report Issued Date : May 06, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imi | SPURIGHIG OHBIEKARS _ PABS
20 ”EH‘“" — : < %FlNe _$purtous | InE_apS PARS
ine _BPURIOUS_| INE_ABS ne S_LINE_ARS | ]
10 dem 10 dem
da
0 dem o
a8
-10 dBm -0
20dB
-20 d8m 20
SPURIOUS_LINE_ABS_ —ﬁﬂ de
=3 uBiil
n—|
o de im TR
L Ly 50 Hentis e
7 I LU U TOT PRSI W) WP 1115 18
-60 derr
-60 dBm
-70 dBry
70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,506 GHz | | |5 mor e oo
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.500 GHz 100.000 kHz 2.68942 GHz 10.22 dém -10.78 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48965 GHz -30.33 dBm -5.33de 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -13.70 dBm -3.70 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -17.02 dBm -4.02 dB 2,601 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -16.21 dBm -6.21 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49597 GHz -20.91 dBm -7.51 dB 2,605 GHz 2.700 GHz 1.000 MHz 2.60540 GHZ 226,02 dBm Z13.92 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 19.71 dém -10.20 dB 2,700 GHz 2,715 GHz 1.000 MHz 2,70020 GHz 38,37 dBm Z13.37 dB
T
] ] [ )il ) ]

Date: 16, MAR 2022 21:48:31

Date: 16.MAR 2022 22:07:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 21:5515

Date: 16.MAR 2022 21:59:16

Spectrum :E' Spectrum Y
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avapwr
20 ghimit ¢ heck PASS _jﬁggw%lmygh#h_ paks
hﬁm SPURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 d8m
I oy e fu LA A
0 dem { ] ‘
4B |
-10 dBm ’ ‘ 0 \ —
a8
-20 dem ! LD
SPURIOUS_LINE_ABS_ ;/ '| 30 dB
=3 uBiil )
L 40 di il
-40 dBm e R TN .
il 50 dr i e
oot
-60 derr
-60 dBm
-70 den
70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 6Hz | | [Soirious Emissions
ipurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy Power Abs_| Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 268439 GHz 4.03 dBm -25.97 dB
2,475 GHz 2,490 GHz 1.000 MHz 2,48929 GHz -31,55 dBm -6.55 d& 2,690 GHz 2.691 GHz 200.000 kHz 2.65009 GHz -30.05 dém -20.05 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49470 GHz -26.27 dBm -13.27 di 2,601 GHz 2.505 GHz 1.000 MHz 2.691309 GHz -24.13 dBm -14.13 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -34.23 dBm -21.23 dB 2,695 GHz 2.700 GHz 1.000 MHz 2.69529 GHz ~29.03 dbm ~16.08 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49666 GHz 3.15 dBm -26.85 dB 2.700 GHz 2.715 GHz 1.000 MHz > 70126 GHe 34 41 dBm To41ds
T
Il - ( ) ] -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A206 of A221
: May 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16.MAR 2022 21:49°52

Date: 16.MAR 2022 22:05:53

_ o
Spectrum ||| Spectrum A
Ref Level 25.00 dem  Offset 8.22 dp Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
=— | SPURIRHE OHBEKABS _ PABS
20 UE["\P‘“" Gheck 2U aBMm -
e BPURIOUS LINE ABS r Line _$PURIOUS_| INE_A T
10 dem ‘ 10 dem
0 dém J ode
de
-10 dBm H m 1o
20 de
-20 d8m i 2
SPURIOUS_LINE_ABS_ il || f ﬂ\l 0 de i
AU Ll 1[ p N n ‘
A m
T oo | LN Ly g g
s b L] W b ] | ol NEETHTITI ] T T
A ] JInr g Lol v L ol
-60 derr
-70 dBry
-70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | | g oE i issions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit 2,680 GHz 2,690 GHz 100.000 kHz 2.68939 GHz 19,34 dém -10.66 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,48830 GHz -37.94 dBm -12.94 de 2,650 GHz 2,681 GHz 200.000 kHz 2,65003 GHz -18.15 dBm -8.15 dB
2,490 GHz 2.495 GHz 1.000 MHz 249461 GHz -22.08 dBm -9.09 d& 2.691 GHz 2,695 GHz 1.000 MHz 2.69211 GHz -22,40 dém -12.40 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49558 GHz -23.32 dBm -10.32 dB 2,605 GHz 2,700 GHz 1.000 MHz 269542 GHz ~28.54 dem -15.54 dB
2,496 GHz 2.506 GHz 100.000 kHz 2.49661 GHz 19.02 dBm -10.98 dB 2,700 GHz 2,715 GHz 1.000 MHz 2,70013 GHz -38.33 dim -13.33dB
\
Il - ( )i ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || Spectrum A
Ref Level 25.00 dBm  Offset 8.22 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AE | SPURIGE CHBEKABS_ PAES
20d H_“Il(hﬂr:k PABS ZU aBm L
e GPURIOUS [INE ABS BAES Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
- "
0 dem f ot ity e oot bt ¥ t
e e
-10 dBm |‘ ‘ 0 | 1
4B I
-20 dBm t 0
SPURIOUS_LINE_ABS_ L J \ 20 de i
=30 uBii N “
-40 dBm M L
Ll 50 der -
50 it
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz | | |5 o i Cions
Spurious Emissions Range Lo Range U RBW Freguenc Pawer Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs__| Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2,68153 GHz 2,23 dBm -27.77 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,48092 GHz -31.39 dBm -6.39 db 2.600 GHz 2.601 GHz 200.000 kkiz 2,69044 GHz -20.40 dBm -19.40 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49483 GHz -26.09 dBm -13.09 dB 2,691 GHz 2,695 GHz 1.000 MHz 269104 GHz -23.63 dBm -13.63 dB
2,495 GHz 2.496 GHz 100.000 kHz 2,49599 GHz -36.49 dBm -23.49 dB 2,695 GHz 2.700 GHz 1.000 MHz 2.69505 GHz ~26.47 dbm ~15.47 dB
2,496 GHz 2.506 GHz 100.000 kHz 2,50133 GHz 2,53 dBm -27.47 dB 2,700 GHz 2,715 GHz 1.000 MHz 2,70033 GHz -36.24 dBm C11.24 dB
)
Il - ( ) ] q -

Date: 18.MAR.2022 21:5354

Date: 16.MAR 2022 22:00:37

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A207 of A221
: May 06, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| Spectrum A
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢heck ,gjggipmm;yéuaz, paks
20 ”E‘[‘,‘,E :PURIOUS_LINE_ABS Pihe _bPURTOUS | INE_ARS | PARS
|
10 dem ‘ 10 dem “
0 dem | o de J l
-10 dBm j, “l 1
-20 dBm
SPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS_ Ll
-0 dsm | ” l I ﬂl
R ST, .
, J - Y R o i
< dom I il ""»L'Lvlbu“ L
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Fregquency | Powerabs | ALimit 2,680 GHz 2,690 GHz 100.000 kHz 2.68939 GHz 15.61 dém ~14.19 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,48954 GHz -31.74 dBm -6.74 d& 2,650 GHz 2,681 GHz 200.000 kHz 2,65005 GHz -16.50 dBm -6.50 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49436 GHz -21.27 dbm -8.27 dé 2.691 GHz 2,695 GHz 1.000 MHz 2.69109 GHz -18.46 dém -8.46 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49558 GHz -24.46 dBm -11.45 dB 2,605 GHz 2,700 GHz 1.000 MHz 2.69501 GHz 26,66 dBm ~13.66 dB
2,496 GHz 2.506 GHz 100.000 kHz 2.49659 GHz 15.54 dBm -14.46 dB 2,700 GHz 2,715 GHz 1,000 MHz 270042 GHz -44.08 dBm -19.08 dB
g —

)

Date: 16.MAR 2022 21:51:13

( I

Date: 16.MAR 2022 22:04:32

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Date: 18 MAR.2022 21:5234

Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
) SPURIGHIE CHBEKABS bAES
o0 ghimit (KhP.r:k ‘ ‘ PAES o DFH&»’(N;QLL - F .-x‘r
ine _bPURIOUS_| INE_ABS PAES ine _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 deém:
4B 0l R —
0 dem o T [: AR vw.[
dB
-10 dam ! | L” l  E— —
de
-20 dem l 0 l
SPURIOUS_LINE_ABS_ J l J,gg de i
=30 uBii
STV gy ocs [Vl ST
g dem M’ w o=
50 dem .
50 dBm W“”Mw
-60 derr
-60 dBm
-70 den
-70 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | | |5 o i Cions
Spurious Emissions Range Low Range U RBW Freguenc: Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 268717 GHz 0.84 dBm -20.16 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49016 GHz -33.60 dBm -8.59 d 2,680 GHz 2,691 GHz 200.000 kHz 2,69002 GHz 30,54 dém -20.54 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49478 GHz -27.89 dBm ~14.69 dB 2,691 GHz 2,695 GHz 1.000 MHz 2,69143 GHz -26.44 dBm -16.44 dB
2,495 GHz 2.496 GHz 100.000 kHz 2,49598 GHz -38.51 dBm -25.51 dB 2,695 GHz 2,700 GHz 1.000 MHz 2.69588 GHz 230,94 dBm Z17.94 dB
2,496 GHz 2.506 GHz 100.000 kHz 2,49998 GHz 0.54 dBm -29.45 dB 2,700 GHz 2,715 GHz 1.000 MHz 2.70000 GHz 38,75 dBm Z13.75 dB
)
I - ( ) ] ¢ -

Date: 16.MAR 2022 22:01:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A208 of A221
: May 06, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

@1 AvgPwr

heck

imit (
20

BPURIOUS_)LINE_ABS

10 dBm-

0 dém

-10 dBm

-20 dBm l}'

4 .

SPURIOUS_LINE_ABS_
=30 uBii

il

J“”“Wdﬂw

L

]
RIE

<60 dem:

=70 dBm

Ref Level 25.00 dém
SGL Count 100/100
@1 AvgPwr
| SPURIGHIG OHBIEKARS _
20 asm
Line _$PURIOUS_
10 d8m

offset 5.22 d& Mode Auto Sweep

PABS
PARS

INE_ABS_|

 — —

I

o dB

10 dB

o i

.30 dB s

) F
BN

L WJMMMMJ L

-60 derr

-70 derr

Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz ] gpurious Emissions

Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit |

Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit | 2,675 GHz 2,690 GHz 100.000 kHz 2.68915 GHz 20,45 deém -9.55 dB

2,475 GHz 2.490 GHz 1.000 MHz 2.48977 GHz -32.97 dBm -7.97 d& 2,680 GHz 2,681 GHz 300.000 kHz 2,65004 GHz -17.37 dBm -7.37 dB

2,490 GHz 2.495 GHz 1.000 MHz 249467 GHz -18.86 dBm -6.86 d& 2.691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -18.05 dém -8.05 dB

2,455 GHz 2.496 GHz 150.000 kHz 2.49559 GHz -21.48 dBm -8.48 dB 2,605 GHz 2,705 GHz 1.000 MHz 2,60523 GHz -27.80 dBm -14.80 dB

2,496 GHz 2.511 GHz 100.000 kHz 2.49683 GHz 20.92 dBm -9.08 d& 2,705 GHz 2,715 GHz 1.000 MHz 2,70538 GHz -41,49 dBm -16,49 dB

)

Date: 16.MAR 2022 22:09°57

o ( ] J

Date: 16.MAR 2022 22:30:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 221922

Date: 16.MAR 2022 22:20:42

Spectrum || Spectrum A
Ref Level 25.00 dBm  Offset 8.22 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
AE | SPURIGE CHBEKABS_ SABS
20d H_"Il(hﬂr:k PABS ZU aBm L
e GPURIOUS [INE ABS BAES Line _§PURIOUS_| INE_ABS_] PAES
10 dBm 10 d8m
. " et
0 dBm e " I
{1 |
-10 dBm 0
L x
-20 dBm [
SPURIOUS_LINE_ABS_ M J \1 0 dB
=30 uBii 1
gl -40 de b
-40 dem MMW P
-50 dem
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2,511 GHz | | [ ions
Spurious Emissions Range Lo Range U RBW Freguenc Pawer Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy Power Abs_| Alimit | 2.675 GHz 2.690 GHz 100.000 kHz 2,68353 GHz 2,87 dBm -27.13 dB
2,475 GHz 2.490 GHz 1,000 MHz 249042 GHz -32.91 dBm -7.91 d& 2,600 GHz 2,691 GHz 300.000 kHz 2,69000 GHz -28.08 dém -18.08 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49460 GHz -25.40 dBm -12.40 d& 2,601 GHz 2,695 GHz 1.000 MHz 2,69107 GHz -24.69 dBm -14,69 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49594 GHz -32.87 dBm -19.87 d& 2,695 GHz 2.705 GHz 1.000 MHz 2.69508 GHz ~26.22 dBm ~15.22 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50351 GHz 2,52 dBm -27.43 dB 2,705 GHz 2,715 GHz 1.000 MHz 2,70592 GHz -37.49 dBm Z12.49 dB
)
Il - ( ) ] q -

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCCID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A209 of A221
: May 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16.MAR 2022 22:11:17

Date: 16.MAR 2022 22:28:45

N o
Spectrum x| Spectrum A
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
imi AES | SPURIGHIG OHBIEKARS _ PABS
20 d ll'r‘."" Gheck PABS 2U aB(n . =
ihe _BPURIOUS LINE_ABS n Line _$PURIOUS_| INE_ABS | [ PARS
10 dem 10 dem (‘
0 dem o de { l
de )
-10 dBm -0 ﬂ L
20 de
-20 dem 20 H‘ |
SPURIOUS_LINE_ABS_ 30 de R !
=30 uBii 1 n I i \l
ﬂLvMIn i - |MN ULLWJ ”
bbbl IRVSIPEN | R U
-60 derr
-70 dBry
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz || [Sourious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Fregquency | Powerabs | ALimit 2,675 GHz 2,690 GHz 100.000 kHz 2.68919 GHz 19,60 dém -10.40 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,48954 GHz -32.17 dBm -7.17 de 2,650 GHz 2,681 GHz 300.000 kHz 2,65001 GHz -15.85 dBm -5.82 dB
2,490 GHz 2.495 GHz 1.000 MHz 249486 GHz -18.25 dBm -6.25 d& 2.691 GHz 2,695 GHz 1.000 MHz 2,69105 GHz -17.59 dBm -7.59 dB
2,455 GHz 2.496 GHz 150.000 kHz 2.49559 GHz -22.13 dBm -9.13 dB 2,605 GHz 2,705 GHz 1.000 MHz 2.68702 GHz 20,00 dém ~16.00 dB
2,496 GHz 2.511 GHz 100.000 kHz 2.49687 GHz 19.03 dBm -10.97 dB 2,705 GHz 2,715 GHz 1,000 MHz 270514 GHz 40,59 dam -15.50 dB
\
] ] [ )il ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 221801

Date: 16.MAR 2022 22:22.03

N o
Spectrum | @[ spectrum 73
Ref Level 25.00 dBm  Offset 8.22 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
AE | SPURIGE CHBEKABS_ SABS
20d H_"Il(hﬂr:k PABS ZU aBm L
ine _bPURIOUS_| INE_ABS PARS Line _§PURIOUS_| INE_ABS_] PAES
10 dBm 10 d8m
PR RO PV
0 d&m haa i i oo O s ey
dB
-10 dBm l 0 l
L x
-20 dBm 1 [
SPURIOUS_LINE_ABS_ ) l 0 dB
=30 uBii
0 d i 1“ 40 dB -
- m I
. M 50 der
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2,511 GHz | | [ ions
Spurious Emissions Range Lo Range U RBW Freguenc Pawer Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs__| Alimit | 2.675 GHz 2.690 GHz 100.000 kHz 2,68486 GHz 1.76 dém -28.24 dB
2,475 GHz 2.490 GHz 1,000 MHz 249019 GHz -34.80 dBm -9.80 d& 2,600 GHz 2,691 GHz 300.000 kHz 2.69004 GHz -30.30 dém -20.30 dB
2,490 GHz 2.495 GHz 1.000 MHz 249492 GHz -28.47 dBm -15.47 dB 2,691 GHz 2,695 GHz 1.000 MHz 269151 GHz -26.93 dBm -16.93 dB
2,495 GHz 2.496 GHz 150.000 kHz 2.49574 GHz -34.95 dBm -21.95 dB 2,695 GHz 2.705 GHz 1.000 MHz 2.69551 GHz ~30.41 dBm “17.41 dB
2,496 GHz 2.511 GHz 100.000 kHz 2.49697 GHz 1.77 dBm -28.23 dB 2,705 GHz 2,715 GHz 1.000 MHz 2.70544 GHz -38.36 dBm 213,36 dB
)
Il - ( ) ] q -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A210 of A221
: May 06, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgpur
imit ¢heck ?G‘fgg;pmm»yguat PABS
20 ”E‘[‘,‘,E :PURIOUS_LINE_ABS Pihe _bPURTOUS | INE_ABS | r Faks
10 dem } 10 dem H
0 dem l\ o de J Il
de
10 dom \ 1o _.\f rk L
20 de |
-20 dem | 20 ‘ |
SPURIOUS_LINE_ABS_ f m\ 30 de 1
=30 uBii t n lf
) Ll L. ao ) | TN
| | KN j
1 RNV i) || |
-sq dep—i—hhHtb | lNhJﬁ'M-"l“JU Jw"‘*.“‘ "“ﬁf‘ L\‘ = " e ek
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz || [Sourious Emissions
Spurious Emissions o Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit 2,675 GHz 2,690 GHz 100.000 kHz 2.68913 GHz 18.63 dém -11.17 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49038 GHz -36.47 dBm -11.47 de 2,650 GHz 2,681 GHz 300.000 kHz 2,65000 GHz -17.50 dBm -7.50 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49456 GHz -25.88 dBm -12.88 d& 2,601 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -21.84 dBm -11.84 dB
2,455 GHz 2.496 GHz 150.000 kHz 2.49559 GHz -23.50 dBm -10.50 dB 2,605 GHz 2,705 GHz 1.000 MHz 2.69511 GHz ~32.64 dbm “10.64 dB
2,496 GHz 2.511 GHz 100.000 kHz 2.49687 GHz 18.62 dBm -11.38 dB 2,705 GHz 2,715 GHz 1,000 MHz 2,70599 GHz -44.85 dam -10.85 dB
]" T —_—
( )i J v

Date: 16.MAR 2022 221238

Date: 16.MAR 2022 22:27:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

¢ ~trum ﬂg‘ Spectrum ?
Ref Level 25.00 dBm  Offset 8.22 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
AE | SPURIGE CHBEKABS_ SABS
20d H_"Il(hﬂr:k PABS ZU aBm L
e GPURIOUS [INE ABS BAES Line _§PURIOUS_| INE_ABS_] PAES
10 dBm 10 d8m
0 dem T - = |7 AT el
dB
-10 dBm | 0 ‘
[ D x
-20 dBm h [
SPURIOUS_LINE_ABS_ . k 0 dB
=30 uBii
~ W “Mu.m "
-40 dem ol ﬂth -0d
B T
-50 dem
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2,511 GHz | | [ ions
Spurious Emissions Range Lo Range U RBW Freguenc Pawer Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 268589 GHz 0.65 dBm -29.35 dB
2,475 GHz 2.490 GHz 1,000 MHz 248906 GHz -34.54 dBm -9.54 d& 2,600 GHz 2,691 GHz 300.000 kHz 2,69001 GHz -31.28 dém -21.28 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49463 GHz -28.63 dBm -15.63 dB 2,691 GHz 2,695 GHz 1.000 MHz 269112 GHz -25.86 dBm -15.86 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49598 GHz -36.87 dBm -23.87 d8 2,695 GHz 2.705 GHz 1.000 MHz 2.69505 GHz -30.21 dBm ~17.21 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50270 GHz 0.29 dBm -29.71 dB 2,705 GHz 2,715 GHz 1.000 MHz 2,70531 GHz -39.26 dBm Z14.26 dB
)
Il - ( ) ] q -

Date: 18 MAR.2022 221640

Date: 16.MAR 2022 22:23:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A211 of A221

Report Issued Date : May 06, 2022

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum  #* Y
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset §.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
= | SPURIGIE CHBEKABS_ pABS
20 d lI_‘P"!lll Gheck 20 asfh =
ihe _§PURIOUS_|INE_ABS Line _$PURIOUS_| INE_ABS | ] PARS
10 dBm l 10 dBm l
0 dem '\ ode “
a8
-10 dBm | -10 J \‘ L
E dB I
-20 dem i 20 ¥ I
SPURIOUS_LINE_ABS_ A hﬁ 30 dB ‘,‘ L4
pEET ‘Jy "
\HNI \J dorh M, T KA
40 dBm 4 i Ll | \ - I 1l
LI WAL g N T
-50 dBm—t—1 e s AA iohnina e e v [N
-60 derr
-60 dBm
-70 derr
70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz ] gpurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,675 GHz 2.500 GHz 100.000 kHz 2.68913 GHz 16.12 dBm -~13.88 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -32.08 dBm -7.08 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69012 GHz -18.70 dBm -8.70 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49469 GHz -21.74 dBm -8.74 dé 2,601 GHz 2,695 GHz 1.000 MHz 2,69103 GHz -20,92 dém -10.92 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49595 GHz -25.61 dBm -12.61 dB 2.695 GHZ 2.705 GHz 1.000 MHz 2.69581 GHz 30,14 dBm C17.14d8
2.496 GHz 2.511 GHz 100,000 kHz 2.49682 GHz 15.07 dém -14.03 dB 2,705 GH= 5715 GHz 1.000 MHz 70508 GHz -43.22 dBm 1822 dp
—

]’r 1

Date: 16.MAR 2022 22:13:58

I

Date: 16.MAR 2022 22:26:04

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.00 dBm  Offset 8.22 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
) SPURIGHIE CHBEKABS bAES
o0 ”H‘L‘m (KhP.r:k ‘ ‘ PAES o DFH&»’(N;QLL - .-x‘r
e GPURIOUS [INE ABS BAES ine _§PURIOUS_| INE_ABS_] PAES
10 dBm 10 dBm
0de
0 dem - ffi
J— ¥ étonthany fd v Lo it
dB
-10 dBm | 1
.. x x
-20 dBm { \ [
SPURIOUS_LINE_ABS_ L -p0 dB
=30 uBii h \‘ |
. ) i —
40 dom o -%LMMW ] o
-50 dem
=0
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2,511 GHz | | [ ions
Spurious Emissions Range Lo Range U RBW Freguenc Pawer Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2,68604 GHz -1.09 dém -31.00 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,49035 GHz -37.11 dBrm -12.11 dé 2,600 GHz 2.601 GHz 300.000 kkiz 2,69002 GHz -34.43 dém -24.43 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -30.57 dBm -17.57 d& 2,691 GHz 2,695 GHz 1.000 MHz 2,69135 GHz -32,30 dBm -22.30 dB
2,495 GHz 2.496 GHz 150.000 kHz 2,49599 GHz -37.99 dBm -24.99 dB 2,695 GHz 2.705 GHz 1.000 MHz 2.69570 GHz -35.02 dBm ~22.02 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50097 GHz -1.44 dBm -31.44 dB 2,705 GHz 2,715 GHz 1.000 MHz 270517 GHz 40,66 dBm -15.66 dB
)
Il - ( ) ] q -

Date: 18 MAR.2022 221520

Date: 16.MAR 2022 22:24:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

: May
. Rew.

1 A212 of A221

06, 2022
01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum Y
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset §.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avgPur
imit ¢heck ,gjggmmmiyéum, paks
0 uhﬁm EPURIOUS_|LINE_ABS “ Fihe _$PURIOUS_|LINE_ABS_| PAR! l
10 dem ‘ 10 dBm H
. | e
0 dem ’ T \
| H 10 dB )
-10 dBm H f\ ‘
20dB
-20 dBm 20
SPURIOUS_LINE_ABS_ . hl ) 30 de I .
pEET \'\ r n ﬂ ﬂ \ “ I
dB il V-
40 dom || - i 1| f
A b s 1
A (AT
. AL . o &b v
-60 derr
-60 dBm
-70 derr
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz ] |gpurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | 2,670 GHz 2.500 GHz 100.000 kHz 2.68891 GHz 20.59 dBm -9.41 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -31.66 dBm -6.56 d& 2,680 GHz 2.691 GHz 500.000 kHz 2.69003 GHz -17.07 dBm -7.07 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49407 GHz -20.44 dBm -7.a4de 2,601 GHz 2,695 GHz 1.000 MHz 2,69118 GHz -20,56 dém -10.56 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49575 GHz -22.98 dBm -9.58 dB 2,605 GHz 2.710 GHz 1.000 MHz 2.69517 GHz 28.44 dBm Ti5.44 dB
2.496 GHz 2.516 GHz 100,000 kHz 2.49708 GHz 20.94 dBm -9.06 dB 2,710 GHz 5715 GHz 1.000 MHz 571075 GHz —44.63 dBm ~19.63dB
]" Y
( )i J v

Date: 16.MAR 2022 22:31:27

Date: 16.MAR 2022 23:26:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 224114

Date: 16.MAR 2022 22:42:34

Spectrum @ (| Spectrum by
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
) SPURIIE CHBEK ABS SARS
20 ghimit ¢ heck PASS o mi}w»'(ﬂhysh - F A‘
ine _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 d8m
0 da " "
0 dem o o e mw s AT AT e 1
| "
-10 dBm } l o ‘ ‘
a8
-20 dem E ] T
SPURIOUS_LINE_ABS_ ol ) \ -30 dB M’“ﬁm
=3 uBiil f U
1 h f o M
-40 dBm . t
-50 den
-60 dBry
-60 dBm
-70 den
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.516 6Hz | | [Spirious Emissions
Spurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs _| Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2,68419 GHz 1.35 dém -28.65 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,49043 GHz -33.10 dBm -8.10 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69052 GHz -27.91 dém -17.91 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -26.24 dBm -13.24 de 2,601 GHz 2,605 GHz 1.000 MHz 2,69104 GHz -25.10 dém -15.10 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49590 GHz -34.79 dBm -21.79 d8 2,695 GHz 2.710 GHz 1.000 MHz 2.69530 GHz ~29.61 dbm ~16.61dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50079 GHz 1.45 dBm -28.55 dB 2.710 GHz 2.715 GHz 1.000 MHz 571118 GHe 3720 dBm C12.20 dB
T
Il - ( )i ] 0 ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A213 of A221
: May 06, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
=— SPURIIE CHBEKABS H
o UEHJM Fromions 3 < Dgwwmrﬁ;kmu; INE_ABS. :1:‘
ine _§PURIOUS_| INE_ABS n ne _| S_LINE_ABS | ‘ﬂ
10 dem 10 dem “
0 dem H o de Jl
de
-10 dBm H ;\ 1o Iﬂ L ‘
20 de
20 dm \ 20 H\ 1 1
SPURIOUS_LINE_ABS_ . i 30 dB 1 4t
=3 uBiil h n fl ﬂ ) M
e 1 I
o it NN (| P RTINS |
LAY ‘ [ Ly
WL L el sl | Dt i I
-60 derr
-60 dBm
-70 dBry
-70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,670 GHz 2,690 GHz 100.000 kHz 2.68890 GHz 19.68 dém -10.12 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49012 GHz -31.44 dBm -6.44 d& 2,650 GHz 2,681 GHz 500.000 kHz 2,65003 GHz -16.53 dBm -6.53 dB
2,490 GHz 2.495 GHz 1.000 MHz 249495 GHz -20.18 dBm -7.18 d& 2.691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -19.07 dém -9.07 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49555 GHz -23.05 dBm -10.05 dB 2,605 GHz 2,710 GHz 1.000 MHz .60544 GHz 28,20 dBm ~15.20 dB
2,496 GHz 2.516 GHz 100.000 kHz 2.49711 GHz 19.51 dBm -10.49 dB 2,710 GHz 2,715 GHz 1,000 MHz 271479 GHz -48.00 dBm -23.00 dB
]" T —_—
( )i J v

Date: 16.MAR 2022 22:32°48

Date: 16.MAR 2022 23:25:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16 MAR.2022 223953

Date: 16.MAR 2022 22:43:55

€ “trum ﬂg‘ Spectrum u_?
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
A5 | SPURIGE CHBEKABS_ PABS
20 d H_“Il Gheck PABS U asfh -
ine _BPURIOUS_| INE_ABS PAES Line _§PURIOUS_| INE_ABS_] PARS
10 dBm 10 deém:
a8 0
0 dém r{ T AT T T wMﬂ\
a8
-10 dBm ‘ i o } ‘
a8
-20 dem | E \ \
SPURIOUS_LINE_ABS_ ’ ‘ 30 dB m
=3 uBiil
o ] [ e ol
-40 dBm ¢ i
" -50 den
-60 derr
-60 dBm
-70 den
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.516 6Hz | | [Spirious Emissions
Spurious Emissions Range Low Range U RBW Freguenc: Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs _| Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2,67899 GHz 0.79 dBm -29.21 dB
2,475 GHz 2.490 GHz 1,000 MHz 248027 GHz -34.48 dBm -9.48 d 2,680 GHz 2,691 GHz 500.000 kHz 2,69078 GHz 30,28 dém -20.25 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49491 GHz -30.60 dBm -17.60 d& 2,601 GHz 2,695 GHz 1.000 MHz 2,69187 GHz -26.81 dBm -16.81 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49589 GHz -37.47 dBm -24.47 dB 2,695 GHz 2,710 GHz 1.000 MHz 2.69644 GHz ~30.67 dbm Z17.87 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50423 GHz 0.56 dBm -29.44 dB 2.710 GHz 2,715 GHz 1.000 MHz 2.71027 GHz 38,44 dBm T13.44 dB
T
I - ( X ] ¢ -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

1 A214 of A221
: May 06, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum @ | Spectrum Y
Ref Level 25.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dém  Offset §.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
imit ¢heck ?')‘fggwﬂhﬂmékiﬂl paks
20 uhﬁm SPURIOUS_| INE_ABS !‘ Line _$PURIOUS_| INE_ABS | M‘.rn
10 dBm d 10 dBm “
0 dem , L D dB “
a8
-10 dBm P| -10 1 ‘
- dB "
-20 dem l’l( 20 J 1
SPURIOUS_LINE_ABS_ L h 30 dB |
pEET n J‘
‘11 r\ i o domi b NN
o " “ [”‘ “ b Ut LW LA™
Aah 4 el I
g LIMA Pends): ulw.‘Hﬂ Al JL)\»N\JL\ Eh ol A TR " W )
50 di e oo
-60 derr
-60 dBm
-70 derr
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz ] |gpurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PoweraAbs | = atimit | 2,670 GHz 2.500 GHz 100.000 kHz 2.68895 GHz 18.37 dBm ~11.63 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49008 GHz -36.93 dBm -11.83 d 2.690 GHz 2.691 GHz 500.000 kHz 2.69002 GHz -18.74 dBm -8.74 dB
2,450 GHz 2.495 GHz 1.000 MHz 249488 GHz -27.35 dém -14.35 de 2,601 GHz 2,695 GHz 1.000 MHz 2,69120 GHz -24,43 dém -14.43 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -25.75 dBm -12.75 dB 2,605 GHz 2.710 GHz 1.000 MHz 60634 GHz Z32.77 dBm 2177 dB
2.496 GHz 2.516 GHz 100,000 kHz 2.49709 GHz 18.23 dém -11.77 dB 2,710 GHz 2715 GHz 1.000 MHz 571037 GHz -48.50 dBm 23.50 dB
i T —
( Il J ]

Date: 16.MAR 2022 22:34:08

Date: 16.MAR 2022 23:23:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 223833

Spectrum @ (| Spectrum by
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avaPwr
) SPURIIE CHBEK ABS SARS
o0 ghimit (KhP.r:k ‘ ‘ PASS o mi}w»'(ﬂhysh - F .-x‘r
ine _BPURIOUS_| INE_ABS PAES Line _§PURIOUS_| INE_ABS_] PARS
10 dBm 10 d8m
0de 0dg P
dam l”"m vy “‘"\ T v -|I
a8
-10 dBm o 1
] L e \
-20 dBm i l |
SPURIOUS_LINE_ABS_ , | 0 de )
=3 uBiil i
f \ S
Lk b 0de
40 dem o |
.M -50 dem
-60 derr
-60 dBm
-70 den
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.516 6Hz | | [Spirious Emissions
Spurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 268759 GHz -0.51 dém -30.51 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,48964 GHz -34.12 dBm -0.12 d& 2,690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -30.33 dém -20.33 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49420 GHz -28.95 dBm -15.95 dB 2,691 GHz 2,695 GHz 1.000 MHz 269104 GHz -29.33 dBm -19.33 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49585 GHz -34.49 dBrm -21.49 dB 2,695 GHz 2.710 GHz 1.000 MHz 2.69544 GHzZ 233.12 dBm 20.12 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50007 GHz -0.47 dém -30.47 dB 2.710 GHz 2.715 GHz 1.000 MHz o 71022 GHe a0 71 dBm C15.71dB
T
I - ( ) ] 1 =

Date: 16.MAR 2022 22:45:15

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

: A215 of A221
: May 06, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 20MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

SPURIOUS_
=30 uBii

Ref Level 25.00 dbm  Offset 8.22 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset §.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
e | SPURIGIG OHBEKABS _ PARS
20 d lI_‘P"!lll Gheck 20 asth -
fhe _BPURIOUS_|INE_ABS Line _BPURIOUS_} INE_ABS | PARS
10 dem fi 10 dam ﬁ
0 dem # ode “
48
-10 dBm ! -10 ﬂ T ‘
20 dB A
-20 dem 20 ‘
LINE_ABS_ -30 dB

J
i

bl

\"A i

Date: 16.MAR 2022 22:3529

Date: 16.MAR 2022 23:22:37

A |-
' 1 \ b | LI
i i Lal A | T
T P | PO I B T I
ﬁlﬂlsm Kabas mimgimmme e | bl Uit
-70 dBry
-70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz || [Shurious Emissions
Spurious Emissions Range Low | RangeuUp | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,670 GHz 2,690 GHz 100.000 kHz 2.68892 GHz 15,46 dBém ~14.54 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49019 GHz -31.68 dBm -6.68 d& 2,650 GHz 2,681 GHz 500.000 kHz 2,65004 GHz -17.36 dBm -7.36 dB
2,490 GHz 2.495 GHz 1.000 MHz 249454 GHz -21.26 dBm -8.29 d& 2.691 GHz 2,695 GHz 1.000 MHz 269126 GHz -21,90 dém -11.90 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -25.55 dBm -12.55 dB 2,605 GHz 2,710 GHz 1.000 MHz 2.60534 GHz ~28.34 dem -15.34 dB
2,496 GHz 2.516 GHz 100.000 kHz 2.49708 GHz 15.38 dBm -14.62 dB 2,710 GHz 2,715 GHz 1.000 MHz 2,71005 GHz -4B.44 dBm -23,44 dB
\
Il - ( )i ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18 MAR.2022 223712

L

Date: 16.MAR 2022 22:46:35

Spectrum :E' Spectrum Y
Ref Level 25.00 dBm  Offset 8.22 d8 Mode Auto Sweep Ref Level 25.00 dém  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avapwr
imit ¢heck PASS _jﬁggw%lmygh#h_ paks
a0 ”hﬁm SPURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 d8m
0de 0ds
dam »
sty N P e
i M 0 dB ”“I
-10 dBm |
] ||t \ \
-20 dem ‘ [
SPURIOUS_LINE_ABS_ J } 30 dB !
=3 uBiil i \
bl ,{ | o de w\ﬂ- T |
-40 dBm e i
-50 den
-60 dBry
-60 dBm
-70 den
70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 6Hz | | [Spirious Emissions
ipurious Emissions Range Lowv Range U RBW Frequenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2,68208 GHz -2.53 dém -32.53 dB
2,475 GHz 2,490 GHz 1.000 MHz 2,49038 GHz -35.51 dBm -10.51 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69023 GHz -34.00 d8m -24.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49475 GHz -32.04 dBm -19.04 de 2,601 GHz 2.505 GHz 1.000 MHz 2.69301 GHz -33.46 dBm -23.46 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49596 GHz -38.77 dBm -25.77 dB 2,695 GHz 2.710 GHz 1.000 MHz 2.69638 GHzZ 235.03 dbm 22.93 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50860 GHz -2.95 dBm -32.95 dB 2.710 GHz 2.715 GHz 1.000 MHz > 71020 GHe a2 51 dBm Ci751ds
T
Il - J ] | (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A216 of A221
: May 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 918,80310 MHz -50.96 dém -25.96 db 30.000 MHz 1.000 GHz 1,000 MHz 995,87956 MHz -51.10 dém -26.10 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,11390 GHz -51.42 dBm -26.42 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.70801 GHz -51.69 dém -26.69 d&
2.715 GHz 3.000 GHz 1,000 MHz 299010 GHz -51.00 dBm -26.09 db 2.715 GHz 3.000 GHz 1,000 MHz 298141 GHz -51.18 dém -26.18 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.85377 GHz -46.21 dbm -21.21 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88076 GHz -45.85 dém -20.85 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.41935 GHz -49.33 dBm -24.33 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.44734 GHz -49.50 dém -24.50 d&
10.000 GHz 14,000 GHz 1,000 MHz 12,34496 GHz -47.85 dBm -22.85 db 10.000 GHz 14,000 GHz 1,000 MHz 12,93290 GHz -47.87 dém -22.87 dB
14.000 GHz 16.000 GHz 1.000 MHz 16,71791 GHz ~46.41 dbm -21.41 dB 14.000 GHz 16.000 GHz 1,000 MHz 1675191 GHz -46.45 dam -21.45 dg
18.000 GHz 27.000 GHz 1.000 MHz 19.91314 GHz -45.67 dBm -20.67 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.89914 GHz -45.40 dBm -20.40 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -51.23 dBm -26.23 db
1.000 GHz 2.475 GHz 1.000 MHz 2.14671 GHz -51.22 dBm -26.22 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.96247 GHz -51.05 dBm -26.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -46.29 dBm -21.29 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.13589 GHz -49.38 dBm -24.38 db
10,000 GHz 14,000 GHz 1,000 MHz 12,34396 GHz -48.05 dBm -23.05 db
14.000 GHz 18.000 GHz 1.000 MHz 16.76690 GHz -46.31 dBm -21.31dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91964 GHz -45.73 dBm -20.73 dB
1

I

J

Date: 16.MAR.2022 23:45:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A217 of A221
Report Issued Date : May 06, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203B

LTE Band 41/ 10MHz

I

J

Date: 16.MAR.2022 23:42:15

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = spectrum 'y
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[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 923,65067 MHz -50.81 dBm -25.81 db 30.000 MHz 1.000 GHz 1,000 MHz 931.4D680 MHz -50.88 dam -25.86 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,07556 GHz -51.60 dBm -26.60 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,12127 GHz -51.75 dBm -26.75 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,99950 GHz -51.08 dBm -26.08 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,99779 GHz -50.99 dém -25.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 680127 GHz -46.22 dBm -21.22 d 3.000 GHz 7.000 GHz 1,000 MHz 6.98525 GHz -45.83 dam -20.83 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.39235 GHz -49.37 dBm -24.37 dB 7.000 GHz 10.000 GHz 1,000 MHz 9.41085 GHz -49.35 dBm -24.35 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.31696 GHz -48.00 dBm -23.00 d& 10.000 GHz 14,000 GHz 1,000 MHz 12,32245 GHz -48.01 dBm -23.01 d&
14.000 GHz 18.000 GHz 1.000 MHz 16.70191 GHz -46.40 dBm -21.40 db 14.000 GHz 18.000 GHz 1,000 MHz 1693088 GHz -46.44 dam -21.44 dg
18.000 GHz 27.000 GHz 1.000 MHz 19.91114 GHz -45.58 dBm -20.58 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.90264 GHz -45.66 dBm -20.66 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 939,16292 MHz -51.00 dBm -26.00 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.10358 GHz -51.62 dBm -26.62 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71963 GHz -49.66 dBm -24.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85977 GHz -46.35 dBm -21.35 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.16389 GHz -49.30 dBm -24.30 db
10,000 GHz 14,000 GHz 1,000 MHz 12.86083 GHz -48.12 dBm -23.12 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.76190 GHz -46.48 dBm -21.48 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91064 GHz -45.80 dBm -20.60 dB
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LTE Band 41/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 94740380 MHz -51.15 dém -26.15 db 30.000 MHz 1.000 GHz 1,000 MHz 96824838 MHz -50.84 dam -25.84 de
1.000 GHz 2,475 GHz 1.000 MHz 2.07040 GHz -51.62 dBm -26.62 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.07040 GHz -51.73 dém -26.73 d&
2.715 GHz 3.000 GHz 1,000 MHz 296503 GHz -51.12 dBm -26.12 dB 2.715 GHz 3.000 GHz 1,000 MHz 297572 GHz -51.01 dém -26.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 684577 GHz -46.35 dBm -21.35 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,926826 GHz -46.22 dam -21.22 dg
7.000 GHz 10.000 GHz 1.000 MHz 9.42985 GHz -49.42 dBm -24.42 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.39985 GHz -49.47 dém -24.47 d&
10.000 GHz 14,000 GHz 1,000 MHz 12,86089 GHz -48,04 dBm -23.04 dB 10.000 GHz 14,000 GHz 1,000 MHz 12,96689 GHz -47.98 dém -22.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.94138 GHz -46.38 dBm -21.38 db 14.000 GHz 18.000 GHz 1,000 MHz 1672191 GHz -46.45 dam -21.45 dg
18.000 GHz 27.000 GHz 1.000 MHz 19.91114 GHz -45.72 dBm -20.72 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.94664 GHz -45.81 dBm -20.81 dB
— e —— —
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -51.04 dBm -26.04 dB
1.000 GHz 2.475 GHz 1.000 MHz 1.74930 GHz -51.55 dBm -26.55 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.93028 GHz -51.11 dBm -26.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.922786 GHz -46.22 dBm -21.22 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40035 GHz -49.45 dBm -24.45 db
10,000 GHz 14,000 GHz 1,000 MHz 12,32196 GHz -48.11 dBm -23.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.73141 GHz -46.31 dBm -21.31dB
18.000 GHz 27.000 GHz 1.000 MHz 19.89664 GHz -45.72 dBm -20.72 dB
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LTE Band 41/ 20MHz
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[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 906,19940 MHz -50.90 dém -25.50 db 30.000 MHz 1.000 GHz 1,000 MHz 986.18441 MHz -51.11 d&m -26.11 dg
1.000 GHz 2,475 GHz 1.000 MHz 2,13381 GHz -51.69 dBm -26.69 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,13012 GHz -51.57 dBm -26.57 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,99950 GHz -51.00 dBm -26.09 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,99167 GHz -51.12 dém -26.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 684777 GHz -45.84 dBm -20.84 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88026 GHz -46.22 dam -21.22 dg
7.000 GHz 10.000 GHz 1.000 MHz 9.44234 GHz -49.49 dBm -24.49 dB 7.000 GHz 10.000 GHz 1,000 MHz 9.42035 GHz -49.28 dBm -24.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 12,84189 GHz -48.13 dBm -23.13 dB 10.000 GHz 14,000 GHz 1,000 MHz 1282190 GHz -48.10 dBm -23.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.74791 GHz -46.40 dBm -21.40 db 14.000 GHz 18.000 GHz 1,000 MHz 16.74041 GHz -46.38 dam -21.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91714 GHz -45.64 dBm -20.64 dB 18.000 GHz 27.000 GHz 1.000 MHz 1990214 GHz -45.64 dBm -20.64 dB
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fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -51.00 dBm -26.00 dB
1.000 GHz 2.475 GHz 1.000 MHz 1.69021 GHz -51.65 dBm -26.65 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.99566 GHz -50.94 dBm -25.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -46.04 dBm -21.04 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89927 GHz -49.45 dBm -24.45 db
10,000 GHz 14,000 GHz 1,000 MHz 12.89288 GHz -47.,90 dBm -22,90 db
14.000 GHz 18.000 GHz 1.000 MHz 16.71941 GHz -46.40 dBm -21.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92914 GHz -45.52 dBm -20.52 dB
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Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0021
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0014
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~23C

Test Engineer : Chris Chen : —
Relative Humidity : 4~42%

LTE Band 2/ 20MHz / QPSK (ANTO0)

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3741 -57.43 -13 -44.43 -69.69 2.64 14.90 H
5613 -55.09 -13 -42.09 -66.95 2.94 14.80 H
Middle 7488 -52.40 -13 -39.40 -62.17 3.39 13.16 H
3741 -57.17 -13 -44.17 -69.43 2.64 14.90 \%
5613 -55.47 -13 -42.47 -67.33 2.94 14.80 \%
7488 -52.62 -13 -39.62 -62.39 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK(ANTO)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
3447 -58.24 -13 -45.24 -68.98 2.604 13.34 H
5169 -54.62 -13 -41.62 -65.13 3.011 13.52 H
Middle 6888 -54.06 -13 -41.06 -64.26 3.271 13.47 H
3447 -58.63 -13 -45.63 -69.37 2.604 13.34 V
5169 -54.36 -13 -41.36 -64.87 3.011 13.52 \%
6888 -54.43 -13 -41.43 -64.63 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK(ANT1)
Frequency EIRP Limit O_ve_r S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
1664 -66.41 -13 -53.41 -73.38 1.58 10.70 H
2496 -60.37 -13 -47.37 -68.62 2.102 12.50 H
Middle 3328 -60.06 -13 -47.06 -68.95 2.856 13.90 H
1664 -65.26 -13 -52.26 -72.23 1.58 10.70 vV
2496 -59.34 -13 -46.34 -67.59 2.10 12.50 vV
3328 -60.38 -13 -47.38 -69.27 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK(ANT2)

. Over S.G. TX Cable |TX Antenna .
Channel Frequency EIRP Limit Limit Power loss Gain Polarization
(MHz) (dBm) (dBm) (dB) CEny (dB) (dBi) (H/V)
5052 -65.06 -25 -40.06 -75.27 3.03 13.24 H
7576 -64.05 -25 -39.05 -73.50 3.56 13.01 H
Middle 10100 -59.39 -25 -34.39 -68.91 3.92 13.44 H
5052 -64.81 -25 -39.81 -75.02 3.03 13.24 V
7576 -63.84 -25 -38.84 -73.29 3.56 13.01 V
10100 -61.48 -25 -36.48 -71.00 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 20MHz / QPSK(ANT1)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5162 -64.76 -25 -39.76 -74.97 3.03 13.24 H
7752 -62.77 -25 -37.77 -72.22 3.56 13.01 H
Middle 10342 -61.17 -25 -36.17 -70.69 3.92 13.44 H
5162 -64.96 -25 -39.96 -75.17 3.03 13.24 \Y;
7752 -62.55 -25 -37.55 -72.00 3.56 13.01 \%
10342 -62.00 -25 -37.00 -71.52 3.92 13.44 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7C / 20MHz + 20MHz / QPSK(ANT2)
Frequency EIRP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
5036 -63.43 -25 -38.43 -73.64 3.03 13.24 H
7542 -62.20 -25 -37.20 -71.65 3.56 13.01 H
Middle 10062 -57.31 -25 -32.31 -66.83 3.92 13.44 H
5036 -63.40 -25 -38.40 -73.61 3.03 13.24 \%
7542 -61.99 -25 -36.99 -71.44 3.56 13.01 \%
10062 -61.43 -25 -36.43 -70.95 3.92 13.44 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38C / 20MHz + 20MHz / QPSK(ANT?2)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5148 -65.16 -25 -40.16 -75.37 3.03 13.24 H
7724 -63.49 -25 -38.49 -72.94 3.56 13.01 H
Middle 10300 -62.93 -25 -37.93 -72.45 3.92 13.44 H
5148 -64.88 -25 -39.88 -75.09 3.03 13.24 V
7724 -62.84 -25 -37.84 -72.29 3.56 13.01 V
10300 -63.44 -25 -38.44 -72.96 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B2
TEL : +86-512-57900158 Report Issued Date : May 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : 2AFZZ1216U





